SCHEMATIC PARTS LIST

2
| |
3
100 4
101
102 PN
103 ..
4 1 MY e
105 ' ) 1
106 .
l “ ,._J...
ey Y
m&” 108 10 ,
%107 11 . 8
12 L) |
3 36
14 | ﬁu
5 i
R 38
16 i :
, 7 70
75 120
L /e
2 02
82 : 74 73 ____. 03 _a
= ..___._,_._.
04 11
95 4

Revised on DEC., 2009



PARTS TABLE

ITEM | PARTS NO. | QTY. DESCRIPTION
1 UH-2201 1 |PLUG
2 UH-2202 1 |PUSHER
3 UH-2203 1 |FEED HOPPER
4 UH-2204 3 |HEX SCREW (M5x30)
5 UH-2205 1 |FEED HOPPER TUBE
6 UH-2206 1 |OPENING TUBE
7 UH-2207 3 |HEX SCREW (M5x30)
8 UH-2208 1 |OUTLET FIXED PIN
9 UH-2209 1 |OUTLET
10 UH-2210 1 [STAINLESS PIN (@4x16)
11 UH-2211 1 |FEED SCREW(SINGLE SIDE BLADE)
12 UH-2212 1 |INSERT (SQUARE)
13 UH-2213 1 |BLADE
14 UH-2214 1 |[EXTRUSION PLATE 6.2 mm (STANDARD)*
15 UH-2215 1 |[RING NUT
16 UH-2216 1 |TUBE
17 UH-2217 2 |RUBBER PLUG
18 UH-2218 1 |FEED HOPPER ATTACHMENT
19 UH-2219 1 [NUT (M8)
20 UH-2220 1 [HEX SCREW (M10x15)
21 UH-2221 1 |WASHER (M10x20)
22 UH-2222 2 |WASHER (M8x16)
23 UH-2223 2 |HEX SCREW (M8x15)
24 UH-2224 1 |MAIN BODY
25 UH-2225 1 |WARNING LABEL
26 UH-2226 1 |DANGER LABEL
27 UH-2227 1 |DATAPLATE
28 UH-2228 1 |CONTROL PANEL
29 UH-2229 1 |START BUTTON
30 UH-2230 1 |STOP BUTTON
31 UH-2231 1 |REVERSE BUTTON

Note: Please consult us first for different size EXTRUSION PLATES.




PARTS TABLE

ITEM | PARTS NO. | QTY. DESCRIPTION

32 UH-2232 1 |RUBBER PAD

33 UH-2233 1 [SCREW (M12)

34 UH-2234 1 |DANGER LABEL

35 UH-2235 1 |ELECTRIC SHOCK WARING LABEL

36 UH-2236 2 |SCREW (M5x12)

37 UH-2237 1 |CAPACITOR ATTACHMENT

38 UH-2238 1 [*CAPACITOR (FOR SINGLE PHASE USE ONLY)

39 UH-2239 1 [BUSHING

40 UH-2240 1 [BALL BEARING 62042z

41 UH-2241 1 |OIL SEAL (TC-47x30x10)

42 UH-2242 1 [KEY WAY (5x5x15)

43 UH-2243 1 [TRANSMISSION SHAFT

44 UH-2244 1 |STRAIN RELIEVER PG 13.5

45 UH-2245 1 |CORE

46 UH-2246 1 |POWER PLUG (3 PH)

47 UH-2247 6 |HEX SCREW (M6x20)

48 UH-2248 6 |SPRING WASHER (M6)

49 UH-2249 1 |GEAR REAR COVER

50 UH-2250 1 |OIL SEAL PAD

51 UH-2251 2 |PIN (@6x20)

52 UH-2252 1 [BALL BEARING 6203

53 UH-2253 1 [NUT (AN-D4)

54 UH-2254 1 |WASHER (AN-D4)

5 UH-2255 1 [TRANSMISSION GEAR 50HZ (58T)
UH-2255-1 1 [TRANSMISSION GEAR 60HZ (57T)

56 UH-2256 1 [BUSHING

57 UH-2257 1 [BALL BEARING 6204Z

58 UH-2258 1 |BAL BEARING 6203

59 UH-2259 1 [KEY WAY (5x5x15)

i UH-2260 1 [TRANSMISSION SHAFT 50HZ (20T)
UH-2260-1 1 [TRANSMISSION SHAFT 60HZ (17T)

61 UH-2261 1 [TRANSMISSION GEAR 58T

62 UH-2262 1 [BALL BEARING 6203

10




PARTS TABLE

ITEM | PARTS NO. | QTY. DESCRIPTION
63 UH-2263 1 |HEX SCREW (6x20)
64 UH-2264 1 |WASHER (M6x25)
65 UH-2265 1 |SPRING WASHER (M6)
66 UH-2266 1 |MOTOR GEAR (20T)
67 UH-2267 1 |OIL SEAL (28x20x6)
68 UH-2268 1 [*CAPACITOR (FOR SINGLE PHASE USE ONLY)
69 UH-2269 1 |MOTOR BODY
70 UH-2270 1 |BALL BEARING 602422
71 UH-2271 1 |MOTOR COIL
75 UH-2275 1 |MOTOR SHAFT & CORE
72 UH-2272 1 |KEY WAY (5x5x5)
73 UH-2273 4 |SPRING WASHER (M5)
74 UH-2274 4 |SCREW (M5x10)
76 UH-2276 1 |BALL BEARING 620322
77 UH-2277 1 |MOTOR REAR COVER
78 UH-2278 3 |SCREW (M5x10)
79 UH-2279 1 |PLANTINUM SWITCH (FOR SINGLE PHASE USE ONLY)
80 UH-2280 2 |SCREW (M5x10)
81 UH-2281 1 |SWIRL SWITCH (FOR SINGLE PHASE USE ONLY)
82 UH-2282 1 |COOLING FAN
83 UH-2283 1 |IC CONTROL PLUG & CORE
84 UH-2284 1 |IC BOARD
85 UH-2285 4 |SCREW (M3x8)
86 UH-2286 4 |BRONZE PIN (M3x5)
87 UH-2287 1 |ELECTRIC BOARD
88 UH-2288 4 |SCREW (M5x14)
89 UH-2289 4 |SPRING WASHER (M5)
90 UH-2290 1 |BASE
91 UH-2291 4 |BUTTOM RUBBER KNOBS
92 UH-2292 4 |RUBBER WASHER (8x16)
93 UH-2293 4 |SUPPORT PIN (M8x20)
94 UH-2294 4 |WASHER (M8x20)
95 UH-2295 4 INUT (M8)

11




PARTS TABLE

ITEM | PARTS NO. | QTY. DESCRIPTION
96 UH-2296 1 |OVERLOAD RELAY
o UH-2297 1 |OVERLOAD RELAY ATTACHMENT
UH-2297-1 1 |TRACK
98 UH-2298 4 |HEX SCREW (M5x12)
99 UH-2299 4 |SPRING WASHER (M5)

Note: The specification of UH-2238 will be different subject to the voltage and
frequency. Please indicate the voltage and frequency when ordering.

Note: The specification of UH-2268 will be different subject to the voltage and
frequency. Please indicate the voltage and frequency when ordering.

OPTIONAL 1/2 UNGER (DOUBLE-CUT BLADE) ASSEMBLY

ITEM PARTS NO. | QTY. DESCRIPTION
100 UH-22100 1 |OUTLET

101 UH-22101 1 |STAINLESS PIN

102 UH-22102 1 |FEED SCREW

103 UH-22103 1 |INSERT (ROUND)

104 UH-22104 1 |[EXTRUSION PLATE (LARGE HOLES)

105 UH-22105 1 |DOUBLE-CUT BLADE SET

106 UH-22106 1 |[EXTRUSION PLATE 4.5 mm (STANDARD)
107 UH-22107 3 |BLADE (DOUBLE-CUT USE)

108 UH-22108 3 |M5*0.8 SCREW

12




